seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/ 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 7.3008 ® REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

681,609 00 M

(CF £80.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 681,609 MHz 18.72 dBm Occ Bw 4.482 981579 MHz

m 1 678.251 46 MHz 12.35 dim Oce Bw Centroid 80,494 952 429 MHz

i 1 680,736 44 MHz 1136 d8m Oce B Freq Offset -5.047 570625 bz

11:33:02 MM 11/18/2024

FR1 n71 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 B Offset 7.3008 ® REW 100 kHz
= A 3008 SWT
h

1.01 ms # VBW 300Ktz

Mods Auto Sweep

ultiView Spactrum
RefLevel 30,00 B Offset 7.3008 ® REW 100 kHz

= an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
I

472 dbim|

679,621 00 M

11:27:46 MM 11/18/2024

11:27:19 MM 11/18/2024

[EET 001 prx [T Span 10.0 Wiz || |GF 8805 Wik 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 682,548 MHz 1404 dBm Oce 4513914391 MHz W 1 679.621 MHz 1472 dBm Qcc B 4573631842 MHz
m 1 7822381 Wiz 748 dim Occ s Centroid 580,450 765879 Mz m 1 78213 06 Mz 771 diim Oce B Gentroid 580,499 875 373 MHz
¢} 1 682.737 73 MHz £.95 dBm Oce Bw Freq Offset -19.230 120571 kHz ¢} 1 682786 69 MHz 741 dben Occ Bw Freq Offset 124,627 483 606 Hz
e - e o

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 B Offset 7.3008 ® REW 100 kHz

SWT 1,01 ms ® VBW 300tz
h

Mode Auto Sweep

ultiView Spactrum

RefLevel 30,00 B Offset 7.3008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz
iad Bandwidth

Mode Auto Sweep

11:25:59 PM 11/18/2024

11:25:30 PM 11/18/2024

03 dt
» . »
0 s = = e = 0 — L =
0 I' 0
J /
1L
oy, i

fient Tt "
s 60 ST Span 100 Mz | [cF EB05 Wi T (] Span 100 e
2 Marker Tobie 2 Marker Tobie

M 1 682,138 MHz 14.62 dBm Oce fw 4516553 544 MHz M 1 680.94 MHz 1037 dBm Oce Bw 4526733277 MHz

n 1 78232 79 e 791 dom O o Gentroid 530,490 566 697 Mie n 1 7822078 Mie 454 dim O B entoid 530,484 146 645 Mz

n ) 682 74854 e £23 aam Ot B e e 5433 300975 s n ) 68274751 s 451 gon Oct B e et 5853355 169 k.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADI

O TEST REPORT

Report No. : FG402225C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dB  Offset 7.3008 = REW 200 kHz

SWT 1,01 s = VBW 1wz Mede Auto Sieep
n
0 .
B e
0 { Y
/ \
) / \
N
™

Gasns i 001 prs ST Span 20.0 Nz
2 Marker Table

M 1 678.062 MHz 17.87 dBm B.971 376341 MHz

n 1 759188 Mia 12,69 dim OB Centroid E80.104 508962 Mz

o ' 81,7502 Wbz 1304 dgm OB Freq Offset 195 481 0375125 wbr

11:20:31 MM 11/18/2024

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dB  Offset 7.3008 = REW 200 kHz

ultiView Spactrum
Ref Level 30,00 dB  Offset 7.3008 = REW 200 kHz

140 MM 11/18/2024

17864 243 501 kHz

11:24:09 PM 11/18/2024

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
h I
W] 1452 dim
681 5590 Mg
»
o : - 8 - o e e - - )
o Y N | |
! !
[EET 001 prx [T Span 20.0 Wiz || |GF 8805 Wik 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 684,136 MHZ 18,66 6Bm 9.304 365434 MHz W 1 681,599 MHZ 1452 dBm Qcc B 9314388503 MHz
n 1 6758331 iz 9.43 dim Occ B Centroid B80.485 275 903 MHz n 1 758372 Mz 1031 dBim Occ B Gentroid 680,494 424 356 MHz
n i 6851375 iz 5.5 dim Occ B Freq Offset 14724087 377 ki n i 685.151 6 iz 964 b Occ B Freq Offset 5,575 043929 bz
= e - e " 2
13:21:53 M 11/10/2024 13:22:20 M 11/10/2024
RefLevel 3000 dBm  Offset 73045 ® REW 200Kz RefLevel 3000 dBm  Offset 73045 ® REW 200Kz
SWT 1,01 ms = VBW 1 iz Mode Auto Sweep. - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
h 1 Occupiad Bandwidth "
Wi Wi e
679,981 oMz 679,581 oMz
» »
10 - - - B - 10 . ¥
o L o
! i ! A
- 4
Ak ofl
ol LA
e Mg ey AT
[EET 001 prx [T Span 20.0 Wiz || |GF 8805 Wik 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 679.981 MHz 1834 6Bm Oce 9.300108713 MHz M 1 679.581 MHZ 11.14d8m Qcc B 9378931825 MHz
n 1 758321 iz 914 dom Occ B Centroid BB0.482 135 756 MHz n 1 6758299 Wiz 615 dBm Occ B Gentroid 680,494 187 808 MHz
n 1 685132 Wz 957 dim Occ B Freq Offset n 1 6851589 Wz 767 diim Occ B Fre Offset 5612191964 ki

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 dB  Offset 7.3008 ® REW 300 kHz

SWT 101 ms ® VBW 1wtz Mode Auto Sweep

0
2
- . RPN N
10 +
|
N \
| Wy
1% '
3 N
[T ot pte Gz Span 30.0 M
2 Markes Toble
] 1 676.784 MHz 1824 6Bm 13.452098 745 MHz
n 1 734126 Wiz 12,69 dim Occ B Centroid 880,145 636 485 M
n ' 6368767 Wz 1284 dém Occ B Freq Offset 354.363 504945 ke

10:52:49 PM 11/18/2024

FR1 n71/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dB  Offset 7.3008 ® REW 300 kHz

ultiView Spactrum
RefLevel 30,00 dB  Offset 7.3008 ® REW 300 kHz

= A 3008 SWT 1.01ms @ VW 1 Miiz_Mode Auto Sweep - A 5008 SWT 101 s ® VBW 1wz _Made Auto Sweep
h I
i
kY
o N, . - 2 o cal -
|
o, - o,
RS o
e P h
— N R Y
& 5805 WiHz 001 pex EIT] Span 30.0 WAz || |CF 680 5 Wk 001 prs O e/ Span 30.0 WAz
2 Marker Toble 2 Marker Toble
mi 1 685.595 MHz. 1471 dBm Oce B 14130858 482 MHz mi 1 684.846 MHz. 1539 dBm Qce Bu 14152901 311 MHz
n 1 673423 Wi 10.39 dim Occ B Centroid 6B0.488 447 12 MHz n 1 673,428 W 10562 dim Gcc B Gentroid 680,505 307 337 MHz
n 1 6875539 Mz 1165 dom Occ i Freq Offset 11552879617 ki n 1 687581 & Mz 1096 dben Occ B Freq Offset 5.307 336 746 kite
[ . e — o 2

10:51:27 MM 11/18/2028

10:51:00 PM 11/18/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dB  Offset 7.3008 ® REW 300 kHz

tiVie Spactrum

RefLevel 30,00 dB  Offset 7.3008 ® REW 300 kHz

SWT 101 ms ® VBW 1Mz Mode Auto Swesp - A 3009 SWT 1.01ms ® VBN 1Mz Mode Auto swesp
n 1 Occupiad Bandwidth
i Wip) 1118 dbm
81,6880 Wz 6838270 e
2 2
0 . "\ © - B T
o ~ - o +
Wy /
ool s /
n ) !
el gy M
J v i
e K, (AL
o= —
e | il
[T ot pte Gz Span 30.0 Wiz || GF 880.5 Nz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
M 1 681.669 MHz 14.41 dBm Occ Bw 14.190 985054 MHz M 1 683.827 MHz 11.18 dBm Oce B 14.131 830013 MHz
n 1 6733993 Mz 1025 dim Occ B Centroid B80.494814 853 Wiz n 1 673431 6 Wiz 563 dim Occ B Centroid 880,497 555 427 MM
n ' 6875503 Wz 1034 dém Occ B Freq Offset n ' 6875635 Wz 658 dim Occ B Freq Offset 2443572 547 ke

5,185 14683 ki

140 MM 11/18/2024

10:49:12 MM 11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum

Ref Level 30,00 B Offset 7.3008 = REW 500 kHz

- an SwT
h

101 s VBW 2 Mtz

Mode Auto Sweep

(CF £80.5 MHz.

1001 prs

Span 40.0 MHz

2 Marker Table

] 1 684,056 MHZ 18.75 0Bm 17.965037 768 MHz
m 1 671001 6 Mz 1285 dim Occ B Centroid 679.584075 498 M
n ' 6889666 Nz 1365 dém Occ B Freq Offset 515,923 501792 ke
e nm
10:34:10 M 11/18/2024
Ref Level 3000 B Offeet 73008 KW 500z Ref Level 3000 B Offeet 73008 KW 500z
- At 3008 SWT 101 ms ® VBW 2MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2MHz Mode Auto Sweep
3 I
W[ 1641 dom
687,0930 Wz
2
7 ir-af A u
\ w /! i1
/ \ { \
o ‘\ o / \
R N
[T ot pte Gz Span 0.0 Wiz || G 880.5 Wiz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 688.012 MHz 16.04 6Bm 18.937927 568 MHz ] 1 687.093 MHz 16.41 dBm Qe Bur 19.018049628 MHz
n 1 6710501 Wz 1079 dim Occ B Centroid B80.523024 645 Mz n 1 6710219 iz 1082 dBim Occ B Centroid 880530957 737 M
¢} 1 £89.592 MHz 10.93 déen Oce Bw Freq Offset 23.004 645319 kHz ¢} 1 690.04 MHz 11,04 dbieny Occ Bw Freq Offset 30.957 736 795 kHz
10:35:32 M 11/18/2024 10:35:59 M 11/18/2024
Ref Level 3000 B Offeet 73008 KW 500z Ref Level 3000 B Offeet 73008 KW 500z
SWT 101 ms ® VBW 2Nz Mode Auto Sweep - an 3009 SWT 1.01ms ® VBN 2wz Mode Auto swesp
n n
i
2
0 - - 0 i . - -
‘.
0. 0. T T
™
—
o o . i
[T ot pte Gz Span 0.0 Wiz || G 880.5 Wiz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 685.415 MHz 16.26 0Bm Occ 19.018219853 MHz ] 1 676.384 MHz 12.30dBm Qe Bur 19.095329 722 MHz
n 1 67039729 iz 11.20 dim Occ B Centroid B80.182022 506 MiHz n 1 703337 iz 837 dim Occ B Centroid 680,481 398587 M
n ' 6899511 ez 1052 dém Occ B Freq Offset 17,97 494 352 ke n ' 6500291 ez 7.58 dim Occ B Freq Offset 18,601 402 603 ke

10:37:19 MM 11/18/2024

10:37:48 MM 11/18/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

Conducted Band Edge

FR1 n71/ 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

652.000 MHz
662,900 MHz
663.000 MHz

662.900 MHz 100,000 kHz

05:24:24 PM 11/18/2024

.894 56 MHz -18.38 dBm
663,000 MHz 30.000 kHz .991 36 MHz -16.84 dBm
668.000 MHz. 100.000 kHz .297 20 MHz. 21.21 dBm

693.000 MHz 698,000 MHz 100.000 kHz 697.63287 MHz 20.46 dBm -9.54 dB

698.000 MHz 698.100 MHz 30.000 kHz 698.002 55 MHz -20.23 dBm .23 dl

698.100 Mz 709,000 Mz 100.000 kHz 698.105 44 MHz 22.31 dBm 931 dB
annnnnanig = =

Ref Level 3000 dBm  Offset 7.30 08 Mode Sweep saL RefLevel 30,00 dim  Offset 73048 Mode Sweep saL

Count 100/100 Count 100/100

1 Spurious Emissions @1 AugPwr | 15purious Emissions 1 AvgPur
Cimit Cheed 5] SPURIOUS UINE]ABS 002 3
Line _SPURJOUS_LINE_ABS_062 phss SPURIOUS_LINE_ABS_02
0 20
10 1 10 dBm
0 { . 0 dBr
A
10
SPURIOUS LN ABS_002 1} !
-20 4B 4 ’ B
\‘ !‘
30 4 + | [ 30w
f L e
-40 -
T A Y
" I f1 | {‘ \ T\
l“J\L | ) D ‘)i L P
i \ o Iy \w: "Iv"‘ L Th T
pt I L | i W e\

&0 p- L 60 dBmWkrAne e\
SN _ _ SIS e Bt S SN e
6520 MHz 3003 pts 1.6 MHz/ CEEOMH: | 633.0MHz 003 ps TE W T

09:34:15 P 11/18/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.30 dB Mode Sweep saL RefLevel 30,00 dBm  Offset 73008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AugPwr | 15purious Emissions @1 AvgPur
Limit Chec¥ PRsS SPURIOUS_UINE: ABS_002 55
Line _SPURJOUS_LINE_ABS_062 P SPURIOUS_LINE_ABS_02
0 0
10 10 dBm T
PR R S J R
o ‘I OjdBnr l| -
UL |
10 4 !
SPURIOUS_LINE_ ABS_002 | Wi |
-20 B 7 r‘ B
[
30 4 30 dBry
J’{r
-0 ‘_’
L (PN NN
e e P At il B
& o 60 dBny s sy —
6520 MHz 3003 pts 1.6 MHz/ CEEOMH: | 633.0MHz 003 ps TE W RO

05:23:34 BN 11/18/2024

652.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -28.19 dBm -15.19 dB
662,900 MHz 663,000 MHz 30.000 kHz B662.987 46 MHz -28.82 dBm -15.82 dB
663.000 MHz 668.000 MHz. 100.000 kHz 666.12937 MHz 9.07 dBm -20.93 dB

693.000 MHz
698.000 MHz
698.100 MHz

698.000 MHz
698,100 MHz
709.000 Mz

100.000 kHz
30.000 kHz
100.000 kHz

695.549 95 MHz
698.002 75 MHz
698.105 44 MHz

-21.92d8
-12.97 dB

09:33:26 B 11/18/2024

-12.09 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG402225C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / QPSK
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

-

s Reflevel 30.00dBm  Ofset 7.30 dB Mode Sweep

Ref Level 30.00 dBm  Offset 7,30 d8 Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions @1 AugPwe_ | 1Spurious Emissions ®1 AvgPur
Limit Che Phss SPURIOUS LINE-ABS_002
Line _SPURJOUS_LIN 2 PhsS Line _SPURIOUS_LINE_ABS_0d2
0 T 20 T
I IR
\ il
10 ! 10 dBm 7
B l
0 | 0 dBnr bd
‘ f |
|| |
| '% i
- b -
i 1 [ \‘
30 ! } anllELCs f b
/ I REIOA! f \
/ i { L 1 \
-40
Tt T d 7 v
\ T i 'ﬁ\ ~
. TN | i
[ U\J" ey IR il nlw‘-llﬂ' k) LI
- R T i T ViR
N o W A T “L["l' | Wh [
@ AW ) o el ‘
6520MHz - 3003 pts. 1.6 MHz/ 668.0 MHz | 683.0 MHz . 3003 pts V6 W] T 908.0 MHa
652000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -19.98 dém 693.000 Mz 698.000 Mz 100.000 kHz 697.667 83 MHz 19.78 dBm -10.22 d8
662,900 Mz 663.000 MHz 30,000 kH 662.994 86 MHz -18.12 dBm 698,000 Mz 698,100 Mz 30000 kitz 698.00365 MHz -2021 dBm -7.21 dB
£61.000 Wiz 568,000 MHz 100,000 kiie DELIA210 Mz 20.87 dBm 598,100 Mz 703,000 Wiz 100.000 kitz 69810544 MHz -22.63 dBm 56348
ety : oy T
08:25:12 7M. 11/18/2024 08:38:00 B L1/18/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e - |
.

saL RefLevel 30.00dBm  Offset 730 dB Made Sweep

Ref Level 3000 dBm  Offset 7.30 dB Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissians @1 Augpwr | 1 Spurious Emissions . @1 AvgPur
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 PRSS.
Line _SPURJOUS_LINE_ABS_062 P SPURJOUS_LINE_ABS_0q2 Phss
0 0
10 10 dBm —
R ) TSIV PR AP
\ f \
a B 0/dBnr '
) |
‘ ifif |
! |
/) 2048 \
30 'Ir 30 d
L m B
a0 A \
U e
§ e e
—.
60 60 dBnr — —
6520MHz - 3003 pts. 1.6 MHz/ 668.0 MHz | 683.0 MHz . 3003 pts V6 W] 68.0 MHs
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -26.87 dBm -13.87 db 693,000 MHz 698,000 MHz 100,000 kHz '696.17433 MHz
662.900 Mz 663,000 MHz 30,000 kHz 662.99925 MHz -28.25 dBm -15.25 dB 698,000 MHz 698,100 MHz 30,000 ktiz 698,002 45 MHz ;
663,000 MHz 668,000 MHz 100,000 kiz 665.72977 MHz 8.52 dBm -21.43 dB 98,100 Mt 709,000 M 100,000 ks §98.10544 MHz 2751 dBm 1451 dB

—

05:26:01 PM  11/18/2024 09:35:82 B 11/18/2024

TEL : 886-3-327-3456 Page Number 1 A10-14 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/ 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

§52.0 MHz

3003 pts

662.88367 MHz

-26.91 dBm

652,000 MHz 662,900 MHz 100,000 kHz

662,900 MHz 663,000 MHz 30,000 kiz 662.99515 MHz -26.89 dBm -13.89 dB

663.000 MHz 666,000 MHz 100000 kHz 667.59291 MHz 7.52 dBm -22.48 dB
. e

-13.91 dB

693.000 MHz &
698,000 MHz L

98.000 MHz
98,100 MHz

698.100 MHz 709.000 Mz

100.000 kHz
30.000 kHz
100.000 kHz

695.44505 MHz
698.003 45 MHz
698.105 44 MHz

-27.65 dBm

Ref Level 3000 dBm  Offset 730 d8 Mode Sweep saL RefLevel 30,00 dim  OMset 7,30 dB Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions @1 Augiur | 1 Spurious Emissions 81 AvgPur
it Chect 5] SPURIOUS UNE- ABS_002
Line _SPURJOUS_LINE_ 5 SPURIOUS_LINE_ABS_0q2
20 -
20 = (\
10 10 dBm f Il
) |
0 i 0t I
10 | r N 1l
SPURIOUS_LINE_ABS_002
30 L 3By ¢ I
(R | \
a0 _a od | oA 1
, . I | hk
i "lﬂwr-f ¥ boa PIALIL
T RO N
&0 Yy W "i_,ujdj s J‘ Y Mgy S
e i I N | 60 db Y Y e S R
5520 MHz 3003 ps 1.6 MHa/ G68.0MH: | 633.0 Mz FTT ST RO
652000 MHz 662.900 MHz 894 56 MHz -20.15 dBm -1.13dB 693.000 Mz 698.000 Mz 100.000 kHz 697.642 865 MHz 18.99 dBm -11.01d8
662,900 Mz 663.000 MHz 30.000 kfiz 99595 MHz -18.12 dBm -5.12dB 698,000 Mz 698,100 Mz 30000 kitz 698.00015 MHz -19.22 dBm 6.22dB
663.000 MHz 555,000 MHz 100,000 kHz 30719 MHz 19.68 dBm -10.32 dB £o8.100 Mt 205 000 Mt 100000 k1 £95.10544 MH: 3389 dBim Yy
05:27:35 TM 11/18/2024 08:37:30 B L1/18/2020
m| n
Ref Level 30.00 dBm  Offset 730 d6 Mode Sweep SGL RefLevel 3000dBm  Offset 7.30d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions ©1 Augpwr | 1 Spurious Emissions ®1 Aughur
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJOUS_LINE_ABS o2 : SPURJOUS_LINE_A8S_0q2 ss
20 0
10 10 dBm
P ] NN A AN Y
a — | [ojdBr
1 |
10 ] |
SPURIOUS_LINE_ ABS_002 1 Y
30 + 30 dB
40 | =
[ P -+ e N
R N Y
i
&0 p—— 60 dBm s S
1.6 MKz/ GE8.0 MHz | 593.0 MHz 3003 pts 1.6 MHz/ 708.0 Mz

-14.65 dB

05:26:50 BN 11/18/2024

09:36:41 PM  11/18/2024

F0TIIE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/ 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 7,30 d8

Mede Sweep saL Ref Level 30.00d8m  Offset 7,30 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions ©1 fugPur_ [ 1Spurious Emissions ®1 AvgPur
Limit Che<¥ PASS SPURIOUS UINE: ABS_002
Line _SPURJOUS_LIN PhSS SPURIOUS_LINE_ABS_0q2
0 " 0 -
f \l f“\
] - 10 dBm IR
B |
o ‘ 0 dBr ; T
Il
| L ) 1*
[ |
30 ! ! 3B 13
f T |
h Al |
T | 404 ) oy
,"\_ LAY I i L W] kod A F \ A}
p, l J [ i ) W T n
N A b [ ] & N
0 T A 60 dBrr ‘L-L«f'j-‘-
652.0 MHz 3003 pts 1.6 MHz/ 668.0 MHz | §33.0 MHz 3003 pts 1.6 MHz/ 708.0 MHz
652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ ~19.84 dBm -6.83 dB 93000 MHz 58 000 Witz 00,000 kits '697.652 85 MHz 18.28 dBm .72 dB
662,900 Mz 663.000 MHz 30.000 kfiz 662.99735 MHz -1801 dBm -5.01 dB 698,000 Mz 698.100 Mtz 30.000 ktte 698.00395 MHz -19.63 dBm -6.63 dB
663,000 Mz 555,000 MHz 100,000 kiz 663.33217 MHz 19.75 dBm -10.25 dB Saa 100 i 208000 i 100000 k1 S96.10548 MH2 3310 dom T
09:28:27 PN 11/18/2024 09:38:19 M 11/18/2024
. - = |
Reflevel 3000dBm OMfset 73003 Mode Sweep saL RefLevel 3000dBm  Offset 73008 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians @1 Aughwr | 1 Spurious Emissions ®1 AugPurr
Limit Chec PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJOUS_LINE_ABS_od2 phes SPURIOUS_LINE_ABS_0d2 55
20 20
10 10 dBm
A A e R WP B B
a | oy H -
I ‘
10 ; HI [ |
SPURIOUS_LINE_ AB! \I | il
- 1| |20 db T
30 30 dBr T b
\
\
-0 *
gt prr RN P,
B Wi A
v e
e AL
Pt o
£ 60 dBr
652.0 MHz 3003 pts 1.6 MHz/ 668.0 MHz | §33.0 MHz 3003 pts 1.6 MHz/ 708.0 MHz
652.000 MHz 662,900 MHz 100,000 kHz 662.894 56 MHz -30.46 dBm -17.46 dB 693,000 MHz 98,000 MHz 100.000 kHz 696,698 80 MHz 5.87 dBm
662,900 Mz 663,000 Mz 30,000 kHz 662.98936 MHz -31.26 dBm 18.26 dB H98.000 M H98 100 Wi 0000 ks £38.001 25 MH2 28.68 dBm
663.000 MHz 668.000 MHz. 100.000 kHz 665.659 84 MHz 6.95 dBm -23.05 dB 698,100 MHz 708,000 MHz 100,000 kHz 698.105 44 MHz 27.71 dBm
05:29:16 PM  11/18/2024

09:39:08 PN 11/18/2024

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number
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e%FCC RADIO TEST REPORT Report No. : FG402225C

SPORTON LAB.

FR1 n71 / 5MHz / DFT-S OFDM / 256QAM
Highest Band Edge / 1RBmax

Lowest Band Edge / 1RB0

Mode Sween seL

ultiView
Ref Level 30.00dBm  Offset 7.30 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 7,30 B
Count 100/100 Count 100/100
1 Spurious Emissians ©1 fugPur_ [ 1Spurious Emissions &1 AugPur
Limit Che<¥ PASS SPURIOUS UINE: ABS_002
Line _SPURJOUS_LIN 5 SPURIOUS_LINE_ABS_0q2
20 20
i 7\
10 - 10 dBm B
|
0 0t |
]
i)
/ N
30 30 dir +
Al ] T
IRulIPN \
-40 ¥
f T o v
/ 1 4 \j I ) - N
& e A A
M | - ol
0 Pamw Sl -'aonb»'-?\},.[ PR + Mty e
652.0 MHz 3003 pts 1.6 MHz/ 668.0 MHz | §33.0 MHz - 3003 pts 1.6 MHz/ - 708.0 MHz
652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ ~23.08 dBm -10.08 dB 593,000 MHz 58 000 Witz 100,000 kb: 69765285 MHT 1615 dBm 13858
662900 Mtz 663.000 MHz 30.000 kfiz 662.993 06 MHz -20.99 dBm -7.89 db 698,000 Mz 698.100 Mtz 30.000 ktte 698.00704 MHz 2227 dBm -9.27 dB
663,000 Mz 558.000 Wiz 100,000 kiz 663.31718 MHz 17.02 dBm -12.98 dB Saa 100 i 08,000 Mt 100,000 b £36.105.48 MH2 Err b
Ready I =

05:30:55 PM 11/18/2024 09:40:47 BM 11/18/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s6L

o Specteum
Reflevel 3000dBm OMset 7308 Mode Sweep saL Reflevel 3000d8m  Offset 73008 Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions ©1 Augpwr | 1 Spurious Emissions  #1 AvgPur
Limit Chec PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJOUS_LINE_ABS_od2 phes SPURIOUS_LINE_ABS_0d2 55
b zu
10 10 dBm
Y e e, FY o A A W
! - - O | | o — Al & Al
N |
Bl |
] |
) i l\
ﬂ W
30 y 30 dBr
4
" -
P i e “amen
Waca
“« et 60 dBr e
520 MHz 3003 pix 1.6 Mia/ GEE0MH: | 693.0MiHe FrTTy T T
652,000 MH:z 662,900 M¥iz 100,000 kb 662.894 56 MHz ~30.65 dBm -17.65 dB 593,000 Mz 58,000 Mtz 00000 kits
662,900 Mz 663.000 MHz 30,000 kHz 662.994 85 MHz -31.41 dBm -18.41 dB H98.000 M H98 100 Wi 0000 ks Y
663.000 Mz 665,000 MHz 100,000 kiz 667.12837 MHz 5.47 dBm 2453 dB o100 M Som 000 M To0o00 e 298,105 44 Mie 30, areads
o o Cppdad .

05:30:06 PM  11/18/2024 09:39:58 PN 11/18/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/ 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep saL ReflLevel 30,00 dBm Ofset 7.30 dB Made Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AugPw | 1Spurious Emissions . 81 tvgPur
Uimit Checd o SPURIOUS UINE]ABS 002 5
Line _SPURJouS_ LN 3 SPURIOUS_LINE_ABS_02 phs:
0 20
10 10 dBm
T . e Y JrAS VUV SRR IR
o 3 1 | (o8 v
T |
Al 1
| LT
/| Ul |
f £20 db
f l ‘
30 f 30 dBm: T ‘\
AN
a0 — -
] R
! s S
£ —— 60 dBr e
§52.0 Mz 3003 pts 16 MHz/ CEEOMH: | 693.0MHz 3003 pis 1 Wbl T

652.000 MHz
662,900 MHz
663.000 MHz

662.900 MHz

100,000 kiz 662.88367 MHz -28.81 dBm

05:31:46 PM 11/18/2024

09:32:36 P 11/18/2024

693.000 MHz 698.000 MHz 100.000 kHz 696.968 53 MHz 5.18 dBm -24.82 dB

663,000 MHz 30,000 kitz 662.996.65 MHz -29.53 dBm 698,000 Mtz 698100 Mtz 30.000 kHz 698.00115 MHz 28.71 dBm -15.71 dB

568000 MHz 100,000 kiiz 56612430 Miix 644 dBm 698100 Mz 709.000 Mz 100,000 kiz 698.10544 MHz 27,53 dBm 13553 dB
oty (IR o ceary (R i Salaed

TEL : 886-3-327-3456

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/10MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurlous Emissions ®1 AvgPur
Limit checd P} SPURIOUS UNE_ABS_002 3
Line _SPURjOUS. SPURIOUS_LINE_ABS_oq2
P 0
1 10 dbm
P T s ety i P o S NP e
o + 0fdBnr . i
] | [ 1
/ |- |
|
| | I
| | L
1 1 . 1
7 W Y
I LA \
30 Lr‘ 30 dBr- T
/ n
a0 k
B N e BUSEVAR PPN
v —
r~ R
&0 T 60 dBny T
520 Mz 3003 pts 2.1 i/ GELEA| FTT 2 W7 708.0 WiHz
2 Resuls Summa;
652,000 MHz 662900 Mz 100000 ki 662.894.56 MHz -31.89 dBm -18.89 dB ER.000 Mz 98,000 MHz 100.000 kHz 693.86913 MHz 4.97 dBm -25.03 dB
£62.900 Mtz £63.000 Wiz 30,000 kit 662.99585 MHz -32.45 dBm -19.96 dB 698000 MHz 698100 MHz 30000 kiHz 698.04431 MHz 46.13 dBm 331308
663,000 Mz 673,000 Wiz 100000 kiz 671.57642 MHz 5.78 dBm -24.22 B g 100 Mt 08,000 Mt 00 e e e e n g Er
et N e Beady Sl

10:03:43 PM 11/18/2024

10:09:31 PM 11/18/2024

FR1 n71/ 10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8

Mode Sweep

s RefLevel 30.00d8m  Offset 7.30 dB Mode Sween s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissians @1 AvgPur
SPURIOUS_UINE: ABS_002 55
Line _SPUR|QUS_LINE_ABS_0g2 SPURJOUS_LINE_ABS_0q2
20 20
i0
. NV YWY VL NN I e A AP e e A A o S
a T \ e
| | |
1o T t - L
SPURIOUS, LINE ABS 0 | | |
-20 dBm T ¥ ‘ B f
I
l LT
30 i T 30 dBnr i
a0 . \
T e skt ot e,
e’ ‘\“""/k*‘\.,f-\-\..
-0 - 60 dBr
652.0 MHz. 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/
2 Result Summar

652,000 MHz 662,900 MHz 100,000 kHz 662.894 56 MHz -33.79 dBm -20.79 dB 588,000 MHz
662,900 MHz 663.000 MHz 30,000 kHz 662.99845 MHz -34.19 dBm -21.19 dB £98.000 MHz
663,000 MHz £73.000 MHz 100,000 kHz 669.948 05 MHz 5.47 dBm -24.53 dB 698,100 MHz

10:04:32 BM 11/18/2024

698.000 MHz
698,100 MHz

709.000 Mz

100.000 kHz
30.000 kHz
100.000 kHz

689.19381 MHz
698.02033 MHz
§98.203 45 MHz

4.87 dBm

709.0 MHz

-2513d8
-30.22 dl

10:10:20 PM 11/18/2024

B
-27.62 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG402225C

FR1 n71/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep SGL Ref Level 30.00 dBm Offset 7,30 dB Mode Sweep SG6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurlous Emissions ®1 AvgPur
Limit Cheel P} SPURIOUS UNE_ABS_002 s
Line _SPURjOUS. SPURIOUS_LINE_ABS_oq2
b B
10 10 dBm
Peypartn P P Apry e N I
0 i M - o it SAs \
| | | |
|
[ \
| |
|
/ I 1l T
30 I bt | [ 20 aben .
/ '
/ ! ]
-0 / W
RS BV | g PO
7 R SN
& —T 60 B
520 MHz 3003 pix 2.1 Mia/ G700k || GaE.0MIHE 003 ps ERLT] 708.0 Mz
2 Result Summa
652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHz -32.81 dBm -19.81 dB 555,000 Witz 58 000 Witz 100,000 krtx 693,285 71 Mz .39 com T
662300 Mtz £63.000 Wiz 30,000 kit 662.99575 MHz -34.00 dBm -21.00 dB 698000 MHz 698100 MHz 30.000 kiz 69B.00734 MHz 4322 dBm 312248
663,000 Mz 673,000 Wiz 100000 kiz 670.48751 MHz 4.47 dBm -25.53 dB Saa 100 i 08,000 Mt 100,000 b 20519500 M a2 dem B
0:09:20 T 11/18/2024 10:11:08 PM 11/18/2024
Reflevel 3000 d8m  Offset 73008 Mode Sweep saL Reflevel 3000d8m  Offset 730dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions ®1 AvgPur
SPURIOUS_LINE ‘-’\FS 002 =3
Line _SPURJGUS_UINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
20 20
10
o ., - OV, LTI R
]
|
10 |
SPURIOUS_LINE ABS 0 | ‘
20 dBm- T
30 : "
lj \
40 5 1 L
PSP R | e S
Al A Ny A
R e WS
&0 ——= 60 dB
652.0 MHz 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result Summal

652,000 MHz 662,900 MHz 100,000 kHz 662.894 56 MHz -32.87 dBm -19.87 dB
662,900 MHz 663.000 MHz 30,000 kHz 662.98976 MHz -34.23 dBm -21.23 dB
663.000 MHz 673,000 MHz 100,000 kHz 667.87013 MHz 4.20 dBm -25.80 dB

10:06:09 PN 11/18/2024

688.000 MHz

698.000 MHz
698.100 MHz

698.000 MHz
698,100 MHz
709.000 Mz

100.000 kHz
30.000 kHz
100.000 kHz

693.66933 MHz
698.001 05 MHz
§98.323 23 MHz

10:13:87 B 11/18/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep saL Reflevel 000 dBm Offset 73008 Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurlous Emissions ®1 AvgPur
Limit Cheel P} SPURIOUS UNE_ABS_002 s
Line _SPURjOUS. SPURIOUS_LINE_ABS_oq2
b B
10 10 dBm
0 . a ap . L R e e S e
.‘ [ w
1 T
\ [
| | bo dt !
i i
| i l
30 T 30 dBnr \
] W
1J il |
-40 ~f .
\
e e i
] Y = L
e |
e - 60 dBr N S
520 MHz 3003 pix 2.1 Mia/ G700k || GaE.0MIHE 003 ps ERLT] 708.0 Mz
2 Result Summa
652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ -35.57 dBm -22.5] dB 555,000 Witz 58 000 Witz 100,000 krtx 608,574 43 MIT 1120 cBm NS00 U5
£62.900 Mtz £63.000 Wiz 30,000 kit 662.99336 MHz -36.49 dBm 698000 MHz 698100 MHz 30000 kiHz 69800065 MHz 47.68 dBm 3468 dB
SEL000 Mh2 S C00 M 100,000 kiiz 571.73625 MHz 1.63.d5m 598,100 Mz 703,000 Wiz 100.000 kitz 69810544 MHz -46.62 dBm 33562 d8
— — 5 =
20:07:00 T 11/18/2024 10:12:47 B 11/18/2024
Ref Level 30.00 dBm  Offset 730 d8 Mode Sweep SGL RefLevel 3000dBm  Offset 7.30d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions ®1 AvgPur
SPURIOUS_UINE: ABS_002 =3
Line _SPURJGUS_UINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
. : P SO B e ST
f \
| | | |
1 T HIH
SPURIOUS_LINE ABS 0 | | |
-20 dBm- J | ,i“ B t
/ U |
30 ﬂ 30 dBrr b
40 g .I\- o
P el e N N Y
P e
- =
-
60 — 60 dBnr
652.0 MHz 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result Summal

652,000 Mz 662,900 MHz 100,000 ki 662.894 56 MHz -32.57 dBm -19.57 dB 58 000 11 E98.000 MH
662900 MHz 663000 Mife 50,000 ke 662.98367 MHz -33.74 dBm 2173 B H98.000 M 98100 Wi
£63.000 Mz 673,000 MHz 100000 ks 671.78621 MHz 282 dbm 3738 4B a0 M Soa000 s

10:07:51 BN 11/18/2024

100.000 kHz
30.000 kHz
100.000 kHz

689.553 45 MHz
698.002 55 MHz
698.105 44 MHz

2.13 dBm
-35.23 dBm
-33.57 dBm

-21.87 dB

10:08:41 PM 11/18/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/15MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep SGL Ref Level 30.00d8m Offset 730 dB Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurleus Emissions ®1 AvgPur
Limit Che<¥ R SPURIOUS LINE- ABS_002 3
Line _SPURjOUS. SPURIOUS_LINE_ABS_oq2
20 20
10 10 dBm
) SRR YUV YA SpUR VRPN SO J ) ST S
o A AP ~. A oo A g \
| | |
} B
| |
| L 20 d
\ {
J \ }
30 n 30 dBnv t
40 L 1. i
ol - )
T ™ ] | —
'n-._rf -
| 60 dBn ==+ 60 dBnv
652.0 MHz 3003 pts 2.6 Miz/ 678.0MHz || 6az.0MHz 003 ps TG W RO
2 Result Summar
652,000 Mz 662.900 Mtz 100,000 kitz 662.88367 MHZ -35.47 dBm -22.47 dB 583,000 MHz 58 000 Witz 100.000 kits '687.023 48 Mz 379 dom o6 d
662900 Mtz 663.000 MHz 30.000 kfiz 662.993 16 MHz 698.000 Mz 698.100 Mtz 30.000 ktte 698.08257 MHz -50.13 dBm 37.13d8
663.000 MHz B7B.000 MHz 100,000 kHz 668.701 B0 MHz 698,100 MHz 705.000 MHz. 100,000 kHz 698.17078 MHz 46.18 dBm 3318dB
10:17:02 PN 11/18/2024

10:20:09 P 11/18/2024

FR1 n71/ 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8

Mode Sweep saL RefLevel 30.00d8m  Offset 7.30 dB Mode Sween seL
Count 100/100 Count 100/100
1 Spurious Emissions i 1 Spurious Emissions @1 AvgPur
SPURIOUS_UINE: ABS_002 55
Line _SPUR|QUS_LINE_ABS_0g2 SPURJOUS_LINE_ABS_0q2
20 20
i0 10 dBen
a PR - o i Vet OI“F“.,_»V— b
| | |
10 i 1
SPURIOUS_LINE_ABS_002 ‘ |
20 dBm- } | bo dis |
| \
30 o 4 30 dBrr +
|
40 J" .‘"‘u . ~
| s [ A
St N AN AP A Pt
¥ =
ot
o™
hak-Cumws 60 dim
652.0 MHz. 3003 pes 6 MHz/ 678.0 MHz 683.0 MHz 3003 pts 6 MHz/ 709.0 MHz
2 Result Summar
652,000 MHz 662.900 MHz 100.000 kHz 662.80456 MHz -35.95 dBm -22.95 dB 683.000 MHz 698,000 MHz 100.000 kiiz '687.802 70 MHz .23 dBm
662,900 MHz 663,000 MHz 30,000 kHz 662.99845 MHz -36.56 dBm -23.56 dB 698,000 MHz 698,100 MHz 30,000 ktiz £98.001 35 MHz
663,000 MHz 678.000 MHz 100,000 kHtz 667.71273 MHz 3.67 dBm 2633 dB 598,100 MHe

10:16:13 BM 11/18/2024

709.000 Mz

8.
100.000 kHz 698.33412 MHz

10:20:58 P 11/18/2024

-27.86 dB
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30,00 dBm  Offset 7,30 d8 Mode Sweep

2 Result Summay

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissiens ; 1 AvgPur
Limit Ches¥ Fp SPURIOUS UINE]ABS 002 55
Line _SPURJOUS. SPURIOUS_LINE_ABS_0q2 PRS:
0 20
10 10 dBm
\ . A SN . e 2 Pl g e 5 e i o
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0 3 Y |30 dBor .
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™ s
e 1, N
et e
,_,/4/ L
50 dBm— 60 dBrm
52,0 MHz 3003 pts 2.6 MiHz/ 678.0MHz || 6a3.0MHz 3003 pis 2.6 MHa/ 709.0 MHz

652,000 Mtz £62.900 Mtz 100000 2 06283367 MHz -34.38 dBm -21.98dB 683.000 MiHz 698,000 MHz 100.000 kHz 688.13237 MHz 2.43 dBm -27.57 dB
662300 Mtz £63.000 Wiz 30,000 kit 662.95080 MHz -37.50 dBm -24.50 dB 698000 MHz 698100 MHz 30.000 kiz 69805809 MHz 46.69 dBm 3369 dB
663,000 Mz 676,000 Mz 100000 kiz 675.669 83 MHz 258 dBm -27.42 B g 100 Mt 08,000 Mt 00 e o108 43 M o dim Er
Ready LLL & Ready (LI A gl
10015524 T 11/10/2024 Loiziids m 1i/18s2026
Reflevel 3000 d8m  Offset 73008 Mode Sweep sa Reflevel 3000d8m  Offset 730dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurkous Emissioms 0 1 Spurious Emissions ) 1 AugPur
SPURIOUS_LINE ‘-’\FS 002 =3
Line _sPURloUS_Lne_Ass_oa SPURJOUS LINE_ABS_02 rhes
20 20
10 10 dbm
Y § SN PV WSS WP 0 BTl e st o St et i i e
i ‘ ; \
10 | . ;
SPURIOUS_LINE ABS 0
20 dBn I ‘ | , |
f \ . 1
| 1 b
30 1 Y 130 dBor T =
J It 0
40 ,’# L1 Ly
v \
tmnpt | B A
P e
Wadal
,EA[_l_wL-,--J 60 dBrm-
652.0 MHz 3003 pes 6 MHz/ 678.0 MHz 683.0 MHz 3003 pts 6 MHz/ 709.0 MHz
2 Result Summal
£52000 Mtz £62.900 MHz £62.894 56 Milz -37.34dBm 581.000 Miz 698,000 Miz 100.000 kHz 684.14635 MHz
662,900 MHz 663,000 Mz 30,000 kHz 662.98417 MHz -39.06 dBm S8 000 Mrie o8 100 s 000 e 298,03032 Mit-
663,000 MHz 676.000 Mhz 100,000 kitz 666.31918 MHz 218 dBm e gz 00 e et
10:14:35 PN 11/18/2024 10:22:36 PN 11/18/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n71/ 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep SGL RefLevel 30.00dBm  Offset 730 dB Mode Sweep sl

Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissiens ; _ ®1AvgPur
Limit Chee¥ P SPURIOUS UINE]ABS 002 5
Line _SPURJOUS. SPURIOUS_LINE_ABS_0q2 PRS:
0 20
10 10 dBm
o p—— N e AW e 1 o e N Y Ve Tor S ppewn 7w
f T E i
| | b |
i B
| Ll |
30 T 30 dBnr T
J s "
I l
40 -
] | 4
v a E . s T A
- ST T
" u ) w"w‘\"\f\,..
&0 — = 60 dBr T
I
G5LOMHz B 3003 pts. 2.6 MHz/ 678.0 MHz || 83,0 MHz - 3003 pis 2.6 MHa/ T 709.0 MHz

2 Result Summay

652.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -39.87 dBm -26.87 dB 683.000 MH; 98.000 MH: 100.000 kH; 683.98152 MHz -0.49 dBm -30.49 dB

662,900 MHz 663,000 MHz 30,000 kHz 662.99745 MHz -41.52 dBm -28.52 dB 698000 Mifs 98,100 Mifs 30000 ks 698.02323 MHz -53.46 dBm -30.46 dB

663,000 MHz 678.000 MHz 100.000 kHz 676.658 84 MHz 0.36 dBm -29.64 dB 598.100 MHz 705.000 MHz 100.000 kHz 698,388 56 MHz -48.66 dBm -35.66 dB
10:13:45 PN 11/18/2024 10:23:27 PM  11/18/2024

FR1 n71/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8 Mode Sweep SGL RefLevel 30.00dBm  Offset 730 dB Made Sweep 6L

Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions . @1 AwPur
PRSS SPURIOUS_LINE ‘-’\FS 002 S5
Line _sPURloUS_Lne_Ass_oa ; Line “SPURJOUS_LINE_ABS 02 rhes
20 20
10 10 dBm
o T i - - - = ]| | @ B - o
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0 | |
SPURIOUS_LNE | ABS 0 | I |
-20dBm: { || [ o e i
J f \
30 -30 dBr ‘I
A
40 = 1
- T e
gt B s e
‘.r’_‘/:
-60 - 60 dBrm-
6520MH: ) 3003 prs. & Miz/ 678.0 MHz | 583.0 MHz - 3003 pts & MHz/ BTy
2 Result Summal
652,000 MHz 62900 Mz 100,000 kHr 66289456 MHzZ -35.37 dBm -2237dB 553000 Mz 9800 M 100000 kits ST M .68 GO XTI
62500 Mita £63.000 Wiz 000 kit 662.98335 Mz -31.09 dBm -2409 B 698000 MHz 598,100 MHz 30,000 ke 698.01084 MHz -39.12 dBm 2612 d8
SE.00 M D00 Mitz 100,000 kitz 7745305 MHz 1.30.dBm 28.70 B 658,100 MiHz 705,000 MHz 100.000 kHz §98.11633 MHz -36.27 dBm 2327 d8

10:17:52 BN 11/18/2024 10:18:19 B 11/18/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/20MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

2 Result Summay

Mode Sweep SGL Ref Level 30.00 dBm  Offset 730 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurlous Emissions ®1 AvgPur
Limit Chec R SPURIOUS UNE ABS 002 s
Line _SPURlOUS. SPURIOUS_LINE_ABS_0q2

20 20
10 10 dBm-
0 etk = s o 0 B pindh s = SSRGS S LN

‘ .

| g |

| L e

i 1 ]

| \ .
30 130 dir

] | oo !
] i :
-40 e
oy
4 e,
Ty i 7 (e ——
= 60 dBm-

652.0 MHz. 3003 pts 3.1 MHz/ 683.0 MHa 678.0 MHz 3003 pts 3.1 MHz/ 709.0 MHz

652000 MHa 662,900 Mz 100,000 ki £62.894 56 MHz -39.81 dBm -26.81 6B 78000 MHe 58 008 Mets 100000 k1te 683 501 32 T 74 B S TETE
662300 Mtz £63.000 Wiz 30,000 kit 662.95573 MHz -41.78 dBm -28.78dB 56,000 Mtz 696,100 Mtz 30.000 kiz 69B.047 00 MHz -50.72 dBm 377248
663000 MHz 583,000 MiHz 100.000 kiz 676.736 26 MHz 3.06 dBm -26.94 dB g 100 Mt o o0 e Jre Sy e 212 d8m E

- hnnme . o
10:27:41 PN 11/18/2024 10:30:11 PN 11/18/2024
RefLavel 30.00dBm  Ofiet 73008 Mode Sweep saL RefLevel 3000 ddm  Offset 7308 Made Sweep sl
Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions ®1 AvgPur
SPURIOUS_LINE ‘-'\FS 002 =3
Line _SPUKJOUS_LiNE_ABS_oga SPURJOUS-LINE_A8s o2
20 20
10 10 dBm
0 e = F= Lt T L T (e e IS SR LY
| [ 1
f ! |
0 | —b
SPURIOUS_UINE | ABS [ | | !
20 dBm: . . 20 dy
| | /
/ y J |
30 f 0 30 dBrv "
" 4 y
o T e—
ot ! J B
= i
7 .
BB 60 dBrm
652.0 MHz 3003 pes 1 MHz/ 683.0 MHz 678.0 MHz 3003 pts .1 MHz/ 709.0 MHz
2 Result Summal
652,000 MHz 62,900 MHz 100,000 KAy 662.81833 MHz -37.16 dBm -24.16dB 7000 Meiz 58008 Mets 100000 kits LT nir T
662900 MHz 663,000 MHz 50,000 ke 662.96898 MHz 3899 dBm 2599 0B S8 000 Mrie o8 100 s 000 e 295.07257 Mt s E
663.000 MHz 683,000 Miz 100,000 kitz 679.73327 MHz 259 dBm 741 dB e b e 00 e A o dhm o
10:26:52 PM  11/18/2024 10:30:59 PN 11/18/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep SGL Ref Level 30.00 dBm Offset 7,30 dB Mode Sweep SG6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurlous Emissions ®1 AvgPur
Limit Check P} SPURIOUS LINE-ABS_002 s
Line _SPURjOUS. SPURIOUS_LINE_ABS_oq2
b 0
10 10 dBm
o = — - W L e e o e
| | 4
1 |
1 L
i B
{ L |
| \ |
30 : " 50 db
| L )
a0 1 | 1,
o L
e [P
v " R
60 dBen—— 60 dB
5520 MHz 3003 ps 3.1 M/ GE3.0MH: || '676.0 Mz FrTTy ST T

2 Result Summay

652.000 MHz 662.900 MHz 100,000 kHz 662.87278 MHz
662,900 MHz 663,000 MHz 30,000 kz 662.90694 MHz
663.000 MHz 683,000 MHz 100,000 kHz 678.53447 MHz

-39.91 dBm

-26.91 dB

10:26:02 PM  11/18/2024

678.000 MHz 698.000 MHz
698,000 Mtz 698,100 Mtz
698.100 MHz 709.000 Mz

100.000 kHz
30000 kHz
100.000 kHz

684.083 92 MHz
698.024 83 MHz
698.170 78 MHz

0.99 dBm
-47.24 dBm
-43.46 dBm

10:31:48 7M. 11/18/2024

FR1 n71 / 20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8

Mode Sweep saL RefLevel 30.00d8m  Offset 7.30 dB Mode Sween seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions @1 AvgPur
SPURIOUS_UINE: ABS_002 55
Line _SPURJOUS_UINE_ABS_0g2 SPURIOUS_LINE_ABS_02
20 20
10 10 dbm
0 e ; 0B e e )
10 ' | |
SPURIOUS_LINE | ABS 0 |
-20 dBm- T B
| | )
30 ‘l T /30 dBm 1
“ J - L
N Vi
e [
~ | et
o

| 50 dBen 60 B
652.0 MHz. 3003 pes 1 MHz/ 683.0 MHz 678.0 MHz 3003 pts .1 MHz/ 709.0 MHz

2 Result Summar

652.000 MHz 662,900 MHz 100,000 kHz 662.89456 MHz
662,900 MHz 663.000 MHz 30,000 kHz 662.99246 MHz
663.000 MHz 683,000 MHz 100,000 kHz 680.87213 MHz

-40.63 dBm
-42.67 dBm
1.49 dBm

-27.63 dB
-29.67 dB
-28.51 dB

10:25:13 BN 11/18/2024

678.000 MHz
698.000 MHz

698.000 MHz
698,100 MHz

100.000 kHz
30.000 kHz

685.062 94 MHz

01124 MHz

0.73 dBm
-50.26 dBm

698.100 MHz 709.000 Mz

100.000 kHz

698
§98.192 56 MHz.

-46.58 dBm

10:32:37 B 11/18/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n71/20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

6L

2 Result Summay

Ref Level 3000 dBm  Offset 7.30 08 Mode Sweep saL RefLevel 30,00 dBm  OMset 7,30 dB Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians ®1 AugPur
Limit Chec P SPURIOUS UNE- ABS_002 3
Line _SPURJOUS. SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
o v pwr "
- = RYSTPV R SUPTEN PV ) o—r .
/ |
|
/ ! .
| Ll
30 T 50 dBo
J | I A
| 3 |
" / —|
\, \
/ L \
‘FN\NA.‘ rw. e ey S
0 50 dBr
6520 MHz 3003 pts. 3.1 MHz/ 6E3.0MHz || '678.0 MiHz FTT FRL] TRONG

652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ -44.29 dBm -31.29 0B 78000 MHz 58 000 Witz 100,000 kHz 68580216 Mz 140 dBm =y
662900 Mtz 663.000 MHz 30.000 kfiz 662.99665 MHz -45.55 dBm -32.55 db 98,000 Mtz 698.100 Mtz 30.000 ktte 698.03332 MHz 53.98 dBm -40.98 dB
663,000 Mz 683,000 Wiz 100000 kiz 666,446 55 MHz 1.0 dBm 31.10d8 Saa 100 i 208000 i 100,000 b £95.205 28 MH2 2037 dBm i
10:24:23 PN 11/18/2024 10:33:28 B 11/18/2024
Reflevel 3000 d8m  Offset 73008 Mode Sweep saL Reflevel 3000d8m  Offset 730dB  Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 1 Spurious Emissions ®1 AvgPur
SPURIOUS_LINE ‘-’\FS 002 =3
Line _SPURJGUS_UINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
o B e s e T oV ¥ Sy, ] g W Y e -
¥ v T
: | Al
SPURIOUS_LINE ABS 0 |
-20dBm: o di 1
[ I \
30 T 130 dB T
il i
0 — t { =
- —
-~ B
60 dBr = 60 dBnv
652.0 MHz 3003 pes 1 MHz/ 683.0 MHz 678.0 MHz 3003 pts .1 MHz/ 709.0 MHz
2 Result Summal
652,000 MH:z 662,900 M¥iz 100,000 kb 662.894 56 MHz -35.88 dBm -22.88 dB 78000 Mz 58,000 Mtz 100000 K11z o810 15 Mz 028 B IR aE
62800 Mtz 063,000 MHz J0.000 kite 66237727 MHz -38.99 dBm -25.99 db 598,000 MHz 698100 MHz 30.000 ktz 698.09745 MHz -39.42 dBm -26.42 dB
663,000 Mz £83.000 Mhz 100,000 kiz 681.41153 MHz -0.12 dBm 3012 dB o100 M Som 000 M e 208,105 48 Mis Jods dam s as
10:28:31 PM  11/18/2024 10:28:20 BM 11/18/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Conducted Spurious Emission

FR1 n71 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30,00 dBm ~ Offset 7.30 dB Mode Auto Sweep 6L

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

Ref Level 30.00dBm  Offset 7.30 4B

Made Auto Sweep 6L

Count 100/100

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

SPURIOUS_UINE | ABS_002

10:01:25 P 11/18/2024

10:02:46 P 11/18/2024

30 -30
40 dbm 40 e
50 50 i
60 | 60 ‘
) F—
30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz 30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 652,000 MHz 100.000 kHz 617.48130 MHz -52.68 dBm -39.68 dB 30,000 MHz 652.000 MHz 100.000 kHz 63514492 MHz -53.18 dBm
709.000 MHz 1.000 GHz 100.000 kHz 996.09018 MHz -65.73 dBm 5273 dB 709.000 Mz 1.000 GHz 100.000 kHz 942.734 72 MHz -65.60 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.89067 GHz -35.08 dBm -22.08 dl 1.000 GHz 3.000 GHz 1.000 MHz 2.03566 GHz 35.38 dBm
3.000 GHz 5.000 GHz 1.000 MHz 4.17197 GHz -53.34 dBm -4034 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.27762 GHz 53.74 dBm
5.000 GHz 7.000 GHe 1.000 MHz 6.47992 GHz -52.25 dBm -39.25dB 5000 GHr 7.000 GHz 1.000 Mz 6.503 58 GHz -52.44 dBm

Highest Channel

Ref Level 30.00dBm  Offset 7.30 B

Mode Auto Sweep

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10
SPURIOUS_UINE | ABS_002

-20

-30
40 dBm |
-50 I
60 |
e
30.0 MHz 41005 pts. 697.0 MHz/ 7.0 GHz.
2 Result Summan
30,000 MHz 652000 MKz 100,000 kHz 647.66702 MHz -52.90 dBm -39.90 dB
709,000 MHz 1.000 GHz 100.000 kHz 709.23641 MHz -64.89 dBm -51.89 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.38710 GHz -37.92 dBm -24.92 dB
3000 Gz 5.000GHz 1000 MHz 414764 GHz -53.46 dBm 4046 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.48225 GHz -52.23 dBm -39.23 dB
e D S

08:41:50 P4 11/18/2024
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seanron 05 FCC RADIO TEST REPORT Report No. : FG402225C
Frequency Stability
Test Conditions FR1 n71 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0006
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0011 PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0043
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0028
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A10-29 of 29
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n77(Part 270) SISO ANTS

Peak-to-Average Ratio

Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.94 4.64 5.54 5.84 PASS
Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.20 PASS
TEL : 886-3-327-3456 Page Number 1 A11-1 of 64

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Pl/2 BPSK

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 3000 dBm  Offset B90dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 8905 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
TR
c
1E02 2 - 102
5
Y
| |
1E08 - 104 |
| 1
1 i 3 X
G3ich Bhean Pur + 20,00 dB || (GF384 GHx Hhean Pur = 20,00 d8
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000
- 26.20 dBm 30.35 dBm 4.15dB 1.88 dB 332 dB 3.4 dB 426 = 25.67 dBm 30.55 dBm 4.8 dB 234 dB 3.96 B 461 dB AS0dB
Mo i - ] M [ T e
02:24:36 AM  11/19/2024 02:24:57 MM 11/19/2024
Ref Level 3000 dBm  Offset B90dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 8905 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
TR TRGHFP
1E02 S - 1E-02
"
! \
1E08 - 108 i
] ;
|
|
E i
G3ich Bhean Pur + 20,00 dB || (GF384 GHx Hhean Pur = 20,00 d8
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000
24.73 dBm 30.54 dBm 5.81 dB 2.80 4B 45448 5.54 dB 584 4B = 24.28 dBm 30.45 dBm 6.17 dB 2.50 dB 4.86 dB 584 B 6.20 dB.
s mmmm e Mo o 0
02:25:17 AM  11/19/2024 02:25:35 AM 11/19/2024
Reflevel 000dBm Ofiset 59045 = ANEW 20 Mz
- an a0 MessTme  1ms
TR
TEQ2:
TE-04: +
!
i
1
I
|CF 3.84 GHz Mean Pwr + 20.00 dB.
2 Result Summ Sarmples: 20000
- 22.11 dBm 28.87 dBm 6.76 dB 252 dB 51648 6.20 4B 6.70 4B
02:26:01 AM 11/19/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron 05 FCC RADIO TEST REPORT

Report No. : FG402225C

26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 10.21 14.59 20.74 - 32.26 40.21 51.67 63.78
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 72.16 80.44 92.40 101.47
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.74 11.17 15.46 17.03 2545 24.57 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 13.27 10.27 17.60 15.57 2243 20.63 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 32.54 33.77 43.57 45.60 53.71 52.27 63.71 63.70
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 33.29 34.73 41.79 43.32 55.48 50.50 65.79 62.82
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 73.69 75.48 81.66 82.49 93.05 92.75 104.18 104.97
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 74.35 73.28 81.09 80.84 94.35 92.79 104.67 103.75
TEL : 886-3-327-3456 Page Number : A11-3 of 64
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